



UNCLASSIFIED

1 4 4 8 4 5 TH

SECURITY CLASSIFICATION OF THIS PAGE

REPORT DO	CUMENTATIO	N PAGI	E		For	n Approved 3 No. 0704-0188
1a. REPORT SECURITY CLASSIFICATION Unclassified		1b. R N	ESTRICTIVE One	E MARKINGS		
28. SECURITY CLASSIFICATION AUTHORITY		3. DIS	STRIBUTION	VAVAILABILITY OF	FREPORT	
			oproved for	public release; (distribution	unlimited.
26. DECLASSIFICATION/DOWNGRADING SCH	HEDULE					
4. PERFORMING ORGANIZATION REPORT NU No. 2470	JMBER(S)	5. MC	NITORING	ORGANIZATION R	EPORT NUI	MBER(S)
62. NAME OF PERFORMING ORGANIZATION Belvoir RD&E Center Materials, Eucle and Lubricants Dir	6b. OFFICE SYMBOI (<i>If applicable</i>) STRBE-VU	L 7a.N.	AME OF MC	DNITORING ORGA	NIZATION	
Sc. ADDRESS (City. State, and ZIP Code)			DBESS (Ci	ty State and ZIP (Code)	
Rubber & Coated Fabrics Research Div Fort Belvoir, VA 22060-5606	ision				,,,,	
8a. NAME OF FUNDING/SPONSORING ORGANIZATION	8b. OFFICE SYMBOI (If applicable)	L 9. PR	OCUREMEN	IT INSTRUMENT I	DENTIFICAT	
8c. ADDRESS (City, State, and ZIP Code)		10. S	OURCE OF	FUNDING NUMBE	RS	
		PROG	RAM ENT NO.	PROJECT NO.	TASK NO.	WORK UNIT ACCESSION NO.
11. TITLE (Include Security Classification)	atic Equipment (IT	\				
12. PERSONAL AUTHOR(S) Paul E. Garza Dawn M. Crawford and	Brian I David	<u> </u>				<u> </u>
13a, TYPE OF REPORT 13b. TIME COV	VERED 1	4. DATE O	F REPORT (Year, Month, Day)	15. F	AGE COUNT
Final FROM Apr 87	TO <u>Apr 88</u>		June 198	8		20
16. SUPPLEMENTARY NOTATION						
17. COSATI CODES	18. SUBJECT TERM	IS (Continu	e on reverse	if necessary and i	dentify by bk	ock number)
FIELD GHOUP SUB-GHOUP	- /Coated fabrics,	elastome	rs, pneuma	tic equipment		(=
14 ABSTRCT (Continue on reverse if necessary	and identify by block n	number)				
This report details the scope of work and	d results obtained in	a program	m to evalua	te the performan	ce characte	eristics of
53067 for 3- 7- and 15-person sizes.	concentration of the m	te initatat aterial tes	ne doals, su at data with	the criteria cited	entry ched l in the new	in MIL-B-
specification indicates that conformance	e is attainable. Like	wise, in-h	ouse evalu	ation of perform	ance of sea	ms constructed
from the candidate fabrics was generally	y acceptable. KEY	ever f)	-		
It is concluded that MIL-B-53067, as dr	afted, is acceptable	for procu	rement of p	neumatic boats i	in the speci	fied sizes.
20. DISTRIBUTION/AVAILABILITY OF ABSTRACT		USERS	21. ABSTF Unclas	ACT SECURITY C	LASSIFICA	TION
22a. NAME OF RESPONSIBLE INDIVIDUAL Paul E. Gatza			226. TELE 703-	PHONE (<i>Include A</i> 664-5488	rea Code)	22c. Office Symbol STRBE-VU
DD Form 1473	Previous editions a	are obsole	te.	SECURITY CI	ASSIFICA	TION OF THIS PAGE
22 I VIIII 1773, VOI 00					UNCLASS	SIFIED

MARINE

PREFACE

The US Army uses inflatable boats in 3-person, 7-person, and 15-person capacities during reconnaissance, landing assault, and engineering bridging operations. These boats, designed in the early 1950s, were fabricated from neoprene-coated nylon in accordance with MIL-C-14505, and were autoclave-vulcanized under heat and pressure.

Current inflatable boat technology offers a variety of new materials and fabrication techniques. Because hypalon and urethanes have gained prominence, thermal bonding procedures are now being employed to reduce the high degree of labor-intensive operations involved. To open up competition to include these innovations, the Belvoir Research, Development and Engineering Center (BRDEC), in 1987, developed performance specification MIL-B-53067, wherein essential performance and design criteria are cited, but materials and fabrication methods are left to the contractor's discretion.

Concurrent with the promulgation of the new specification, an in-house program was conducted by the Materials, Fuels and Lubricants Directorate in FY87-88 to assess the conformance of commercial boat materials currently used by the end item fabricators. Materials and representative seam structures were solicited through a *Commerce Business Daily* announcement 15 September 1986. This report summarizes the results and conclusions derived from that effort.



CONTENTS

Page

REALIZATION MINISTRATION	ŎĸĊŦĸĊĸĸĸĸĸĸŔŎĸĸŶĊĔĨĊĸĊĊĸĊĸĊĸĊĸĊĸĊĸĊĸĊĸĊĸĊĸĿĸĊĸĿĸĊĸĔĿĸĊĔĿĸĊŢŎĊŢĿŎŎŎĸŢĿĿŢŎĸŢġĸŢġĸŢġĸŢġĸŢ		
	CONTENTS		
		Page	
Section I	Background	1	
Section II	Experimental	1	
Section III	Results and Discussion	10	
Section IV	Conclusions	11	
Tables			
1 Characteri	stics of Coated Fabrics	2	
2 Characteri	stics of Seams	3	
3 Test Parag	raphs of MIL-B-53067	4-5	
4 Coated Fal	bric Test Results	6-7	
5 Seam Test	Results	8-9	
		5	X

SECTION I. BACKGROUND

Historically, procurement of pneumatic boats in the 3-, 7-, and 15-person capacity classes has been in accordance with end item specifications MIL-B-13831, MIL-B-17775, and MIL-B-58022. respectively. These documents reference detailed configurational drawings; specific materials of construction-such as neoprene-coated nylon, conforming to MIL-C-14505 or MIL-C-17415; and end item performance requirements-such as leakage and inflation tests.

As directed by the Troop Support Command (TROSCOM), the Marine Division, Logistics Support Directorate, and the Rubber and Coated Fabrics Research Group, Materials, Fuels and Lubricants Directorate, jointly drafted, coordinated and issued MIL-B-53067, combining all three boat classes into one performance document which retains certain material controls and end item qualification procedures, but references no drawings. Thus, design is left open to the vendor, and procurement of off-the-shelf items is possible.

In order to ascertain the reasonableness of materials requirements, specifically for coated fabrics of MIL-B-53067, the Marine Division solicited samples of potential candidate materials and their representative seam structures from commercial boat fabricators. It intended to also include samples of actual coating compounds in the evaluation; however, industry was reluctant to comply, because they consider their compounds proprietary.

SECTION II. EXPERIMENTAL

A too A too All o source *fung* proce with in the Atter back know up st *adhe* All to A total of 17 coated fabric materials obtained from seven commercial boat suppliers were evaluated. All of these materials, designated as BF-1 through BF-17, except for two were derived from foreign sources. Corresponding representative seam structures were obtained for all candidate materials except BF-4. All tests were performed in accordance with Tables 1 and 2, with the exception of fungus resistance due to unavailable test facilities. Table 3 lists test paragraphs that detail the procedures for testing materials specified in Tables 1 and 2. Other test methods are in accordance with FED-STD-191 or American Society for Testing and Materials (ASTM) procedures as indicated in the tables.

Attempts made to prepare coating peel adhesion specimens which required an adhered reinforcing back-up strip to prevent stretching of the thin coating layer were unsuccessful. Having no knowledge of the coating composition, it was impossible to find compatible adhesives for the backup strips. Skiving the coating to initiate separation was also unsuccessful. Thus, no coating adhesion data was obtained.

All test data are summarized in Tables 4 and 5. Since the candidate materials were not specifically submitted on the basis of conformance to either the 3-, 7-, or 15-person boat requirements, pass (P)

or fail (F) notations are included for each class. Actual MIL-B-53067 requirements are shown at the bottom of each test property column. The boat fabric materials designated BF-10, BF-11, BF-12, BF-13, and BF-14 were supplied with both longitudinal (L) and transverse (T) seams.

CLARKER CONTRACTOR

1. fat. ta' . fat. da' .

Table 1. Characteristics of Coated Fabrics, MIL-B-53067 (ME)

		TYP	e requirei	MENT	
-	DEADERTY	9E	RSON CAPA	CITY 15 (11)	OR TEST METHOD
II EM	PROPERTY	3 (1)	7 (0)	15 (m)	OF TED-GTD-181
1	Weight (oz/sq yd)	14 (MIN)	30 (MIN)	30 (MIN)	5041
2	Tearing strength warp and fill (Ib [MIN])	8	25	25	5134
3	Breaking strength — warp — fill (Ib/in [MIN])	225 180	350 335	350 335	5102
4	Weathering resistance after 500 hours exposure at 5% elongation, warp and fill (percent retention of initial breaking strength [MIN])	80	80	80	5804/5102*
5	Puncture resistance (ib [MiN])	90	110	110	4.5.2.9/5120
6	Low temperature crease resistance: Appearance after unfolding	No cracking	g, peeling or d	lelamination	4.5.2.10
7	Porosity (air retention)	No leaks	No leaks	No leaks	4.5.2.13
8	Fungus resistance	No cracking coating. Ro 50% (MIN)	g, blistering or etention of bro	r delamination of eaking strength	5762**
9	Blocking	Specimens	to separate w	vithin 5 seconds	4.5.2.11
10	Coating adhesion (initial) (Ib/in [MIN])	12	20	20	4.5.2.12
11	Coating adhesion after immersion in distilled water at 160°F ± 2°F for the following durations: 14 days (lb/in)	8	10	10	4.5.2.12
	42 days (10/10)	Ð	0	ō	4.3.2.12

* Specimens shall have exterior coating facing carbon arc. Alternate corex D filters shall be removed.

** Except specimens shall be prepared per method 5102 and the number of specimens reduced from 40 to 5 warp and 5 fill. Leaching of specimens is unnecessary. The specimens shall be exposed to the soil for 8 weeks.

MIN = Minimum

Table 2. Characteristics of Seams, MIL-B-53067 (ME)

TYPE REQUIREMENT

		PE	RSON CAPA	CITY	ASTM TEST METHOD
TEM	PROPERTY	3 (1)	7 (11)	15 (III)	OR TEST PARAGRAPH
1	Breaking strength (initial) (fb/in [MIN]) *	190	300	300	D 751** 4.5.2.14
2	Breaking strength after immersion in distilled water at $160^{\circ}F \pm 2^{\circ}F$ for the following durations:				
	14 days (lb/in)	180	280	280	D 751/D 471/4.5.2.14
	42 days (lb/in)	90	140	140	D 751/D 471/4.5.2.14
3	Dead load shear resistance under 50 lb/in stress at 200°F for 24 hours	0,1 inch	slippage (MA	X)	4.5.2.15
4	Peel adhesion (initial) (Ib/in [MIN])	12	20	20	D 413 machine method 4.5.2.14
5	Peel adhesion after immersion in distilled water at 160°F ± 2°F for the following durations:				
	14 days (lb/in)	8	10	10	D 413 machine method D 471/4.5.2.14
	42 days (fb/in)	6	8	8	D 413 machine method

* All specimens must break in the coated fabric. Failure of any specimen in a seam area at any value shall constitute failure of this test.

** Except specimens shall be 2 inches wide.

MIN = Minimum MAX = Maximum

Table 3. Test Paragraphs of MIL-B-53067 (ME)

4.5.2.9 **Puncture resistance.** FED-STD-191, method 5120 applies except that the ring clamp mechanism shall have an internal diameter of 3.00 inch, and the ball shall be replaced by a piercing instrument shaped like a flared, flat-tip screwdriver, having a width of 0.312, \pm 0.010 inch, and a thickness of 0.031, \pm 0.004 inch, at the extreme tip. The piercing tip edges shall be rounded to a 0.010 inch radius. The piercing instrument shall be oriented to intercept the warp and fill threads at an angle of approximately 45 degrees. The average of three test specimens shall be reported. Nonconformance to [Table 1 of this report] shall constitute failure of this test.

4.5.2.10 Low temperature crease resistance. Fold two coated fabric specimens (each 8 inches square) in half in each direction so that a folded corner occurs in the center of each specimen. Place each folded specimen under a 4-pound load and condition at -60°F for 46 hours. At the end of the conditioning period, unfold the specimens while still at a temperature of -60°F and examine visually. Signs of cracking, peeling, or delamination of any coating material or, nonconformance to [Table 1 of this report] shall constitute failure of this test.

and a state of the second state of the

4.5.2.11 **Blocking.** Place two coated fabric specimens 6 inches by 1 inch in an oven on a smooth surface in such a manner that the ends are overlapped 1 inch. Place a 4-pound weight directly on the overlapped area. After conditioning at a temperature of $158 \pm 2^{\circ}$ F, for 4 hours, remove the weight and take the specimens from the oven and condition for 1 hour at $73 \pm 3^{\circ}$ F. Attach one end of the specimen in a suitable clamping device allowing the free end to hang down. Suspend a 4-ounce weight from the free end of the specimens. Inability of the strips to separate within 5 seconds under 4-ounce load shall constitute failure of this test.

4.5.2.12 **Coating adhesion.** Samples of coated fabric shall be bonded face-to-face to provide specimens for determining adhesion between the cloth and exterior coating(s), between the cloth and interior coating(s), between laminations of interior coatings and barrier (if used), and between laminations of exterior coatings. In forming this bond the specimens shall be subjected to no heat or pressure other than that normally encountered in curing the coated fabric, except for minimal pressure necessary to ensure contact while the bond is setting.

4.5.2.12.1 **Test procedure.** The adhesion shall be determined in accordance with ASTM D 413, machine method except that the specimens shall be 2 inches wide. The specimens shall be of sufficient length to conduct adhesion tests for both initial values and after water immersions. The adhesion results obtained on each immersed specimen shall be compared with the initial adhesion of the same specimen to determine percentage of adhesion retained. The reported adhesion and percent retention shall be the average on not less than two specimens. Attempts shall be made to cut the coating back to the cloth and to determine the adhesion value at the coating-to-cloth interface. However, if a specimen separates at a plane other than the bond of the coating to cloht (such as between layers of coating materials or between barrier film and coating) the adhesion value and the plane of failure shall be recorded. Immersed specimens shall be conditioned in distilled water at $73 \pm 5^{\circ}$ F, for 30 to 90 minutes before testing. Testing of immersed specimens shall be in accordance with ASTM D 471. Nonconformance to [Table 1 of this report] or any obvious bond failure evident after immersion but before stressing, even if the plane of failure is not sandwiched between the layers of fabric, shall constitute failure of this test.

4.5.2.13 **Porosity test - (air retention).** Three specimens (13 inches in diameter) of the coated cloth for each boat type shall be individually tested on the test jig as shown in figure 1. The specimen shall be placed, (coated side up), on the holder and the plate collar tightly bolted thereon. Care should be taken to ensure a leaktight fit. Water shall be poured on top of the specimen, sufficient to keep the top of the specimen completely covered at all levels of pressure. The specimen shall be inflated to an air pressure of 10 psi for 5 minutes. The air bubbles on the cloth surface produced by air pressure closing the spaces between the cloth and coating shall be removed. The cloth shall show no signs of leakage as evidenced by continued production of air bubbles.

Table 3. Test Paragraphs of MIL-B-53067 (ME) (Continued)

4.5.2.14 Seam tests. The bonding together of any two or more pieces of coated fabric (such as lap joints, butt joints, and closure, chafing or reinforcing patches, coated fabric flanges of valves, etc.) shall be considered as seams and shall be subjected to all seam tests specified herein, except chafing patches which will only be tested for peel. The average breaking strength of five specimens for each type seam for each test shall be reported for conformance to [Table 2 of this report]. Breaking strength specimens shall be 2 inches wide (parallel to the seam) and shall extend (perpendicular to the seam) 3 inches beyond both edges of the seam. No part of the test specimens shall be coated or covered during the water immersion periods. Specimens shall be cooled in the immersion fluids at 73 ± 5°F, for 30 to 90 minutes before testing. Testing of immersed specimens shall be completed within 3 minutes after removal from the immersion fluids. The average peel adhesion strength of two specimens for each type seam shall be reported for conformance to [Table 2 of this report]. Peel adhesion specimens shall be of sufficient length to determine both the initial and after water adhesion values on the same specimen. If seam construction involves the use of binding thread. then the peel specimen shall be prepared with threads removed. Nonconformance to [Table 2 of this report] shall constitute failure of this test.

4.5.2.15 Dead load shear resistance. The test specimens shall be 1.0 inch, ±0.020-inch wide, (parallel to the seam) and coated fabric shall extend a minimum of 3 inches (perpendicular to the seam) on each side of the seam. One index mark shall be scribed on each side of the seam to facilitate observation and measurement of slippage. Each specimen shall be subjected to a constant (dead load) tension force of $50 \pm 1/2$ pound, at 200 $\pm 5^{\circ}$ F. After 24 hours examine each specimen while still under tension for signs of slippage or separation. Three specimens shall be tested for each determination. Slippage, by any specimen, greater than specified in [Table 2 of this report] shall constitute failure of this test.



X-4695

Table 4. Coated Fabric Test Results

Afainta an

#*#`#*#_#*#`#\$#`#\$#*#\$#`#**\$**#`#**\$**...***#**\$**...*#\$...*#\$...*#\$...*#**\$...*#\$...*#\$...*#\$...*#\$...*#\$...*#\$...*#\$...*#

RING (% RET)	•		FILL	113 P	88 P	97 P	96 P	104 P	91 P	98 P	97 P	98 P	93 P	98 P	96 P	93 P	93 P	123 P	98 P	
WEATHE			ARP	٩	٩	٩	٩	٩.	٥.	٩	٩	٩	٩	٩	٩	٩	٩	٩	u.	
Ē			3	105	8 6	2	6 3	68	104	10	100	97	108	100	97	97	96	6 3	6/	
		15	NOS	Ľ	٩	٩	L	٩	٩.	٩	٩	٥.	Ľ	Ľ	٩	٩	٩	u.	٩	
Ŧ	FLL	7.	N PER	272.4	442	661	150.6	381	490	465	370	620	290	308	503	687	547	224	866	
IDTH)		6	PERSC	¢.	٩	٩	L	۵.	۵.	٩.	٩	٩	۵.	٩.	٩	٩	٩	٩.	٩	
KING S Ib/h W		. 15	RSON	L	٩	٩.	LL.	٩	٩	٩	٩	٥.	٩	٩.	٩.	٩	٩	L.	٩.	
BREA (ARP	2	N PEI	349.3	474.7	760.3	227.5	417	433	555	804	652	360	363	622	684	642	292	804	
	3		PERSO	٩	٩.	٥.	٩	٩	٩.	٩	٩	٩	٩	ፈ	٩	٩	٩	٩	٩	
		15	NOSE	i.	٩	٩	٩	م	٩.	٩	٩	٩.	æ	٩.	٩.	a .	٩	L	٩	
	JLL JLL		N PE	19.2	32.5	78.2	5.4	2 8.8	26.1	4.4	35.0	36.2	6.63	32.7	21.9	59.0	38.6	19.5	51.8	
(q) H		, L	ERSO	٩	٩.	۵.	٩	م	٩.	٩	٩	٩	٩	٩	9	٩	٩	٩	4	
TEAF		ŝ	NOX D		•	_	_	_	_			_			_	_				
S.T	đ	2	PERS	5.6 P	6.5 P	4.6 P	4.8 P	5.0 P	8.3 P	7.1 P	3.9 F	4.9 P	B.3 P	4	4.7 P	1.8 P	6.4 P	6.0 P	1.7 P	
	WAI	e	RSON	čí L	P	ч Р	а 9	іх А	Р 2	е Ю	ы Р	ي م	P	P 23	ۍ م	نه ه	۳ ي	P	P 10	
			Z																	
		7-15	RSON	٩	۵.	٩	u.	٩	٩	٩	٩	٩	u.	LL.	م	٩	٩	Ŀ	٩	
EIGHT Vyd ²)	•		u Z	35.62	35.82	40.23	20.46	32.41	37.71	15.76	35.16	44.43	26.75	27.0	39.5	49.11	45.91	18.55	45.42	
ž õ	•	e	PERSO	٩	٩	٩	•	٩	٩	٩	٩	٩	٩	۵	٩	٩	٩	۵.	٩	
			PLE 10.	5	ş	្ល		Ņ	ę	1-	8	6	-10	H	-12	-13	-14	-16	-12	
			SAM	8	9	96	BF	BF	BF	BF	BF	B	8	9	9	9	9	θF	BF	

يندي ككككث

4222222

W. Serve

6

Table 4. Coated Fabric Results (Continued)

AMMLEIO JEFISON 7,15 FEISON 3,7,15 4,7,15		PUNC RESISTA	TURE (It NCE (% I) tET)	LOW TEMP CREASE	POROSITY	BLOCKING
8F1 P 100 F 8F3 P 100 F 8F10 P 100 F 8F11 P 100 F 8F13 P 100 F 8F14 P 100 F 8F13 P 100 F 8F14 F P P 8F13 F P P 8F14 F P P 8F14 F P P 8F14 F P P 8F14 P P P 8F14 P P P 8F14	SAMPLE I.D.	3 PERSON	7, 1	5 PERSON	3, 7, 15	3, 7, 15	3, 7, 15
H2 P 100 F P P P P P P P P P P F	BF-1	۵.	108	Ľ	Ŀ	۵.	Ŀ
H-3 F H-3 F F F H-3 F 70 F P P F H-3 F 70 F P P F H-3 P 13 P 13 P F H-3 P 13 P F P F H-3 P 13 P F P F F H-3 P 13 P F P F	BF-2	٩	109	Ŀ	ш	æ	Ŀ
8F4 F 70 F 70 F 8F3 P 73 P 73 P F 8F3 P 133 P 73 P F 8F3 P 133 P 7 P F 8F3 P 133 P 7 P F 8F3 P 133 P 7 P F 8F10 P 10 F P P F F 8F11 P 10 F P P F F F 8F13 P 200 P P P P F F 8F13 P 215 P P P P F F F 8F17 P 215 P P P F F F 8F17 P 215 P P P P F F 8F18 P 10 NOLAXS NOLAXS SEMATION WITHIN SECO	BF-3	٩	157	٩	Ŀ	ط	LL.
H5 P 27 F P H7 P 124 P P H7 P 124 P P H7 P 124 P P H7 P 125 P P H7 P 125 P P H7 P 101 F P H7 P 101 F P H7 P P P P H7	BF-4	u.	20	Ľ.	٩	٩	Ĺ
87-6 1 124 1 124 1<	BF-5	٩	97	Ŀ	æ	¢.	Ŀ
8F7 P 133 P 133 P </td <td>BF-6</td> <td>٩</td> <td>124</td> <td>٩</td> <td>Ľ</td> <td>٩</td> <td>Ŀ</td>	BF-6	٩	124	٩	Ľ	٩	Ŀ
BF3 P 35 F F BF10 F 125 P 126 F BF11 P 101 F F P BF13 P 126 P F BF14 P 100 F F BF13 P 100 F F BF14 P 100 P F BF16 P 215 P F BF16 P 10 P F BF16 P 215 P F BF16 P 10 P F BF17 P 215 P F BF18 P 10 P F BF19 P 215 P F BF10 NOLAKS NOLAKS SEPARATION WITHINS SECONDS	BF-7	ط	133	٩	Ŀ	٩	íL.
BF3 P 13 P 13 P <td>BF-8</td> <td>٩</td> <td>95</td> <td>u.</td> <td>L</td> <td>٩</td> <td>œ</td>	BF-8	٩	95	u.	L	٩	œ
BF-10 F 86 F 86 F 86 F 7<	BF-9	ď	125	٩	L.	٩	Ľ.
BF-1 P 101 F 101 F<	BF-10	Ŀ	96	Ŀ	L	٩	œ
BF-12 P 126 P BF-13 P 200 P 7 BF-14 P 210 P 7 7 BF-13 P 216 P 7 7 7 BF-14 P 216 P P 7 7 7 BF-13 P 216 P P P 7 7 7 BF-13 P 216 P P P 7 7 7 BF-14 P 216 P 216 P 7 7 7 7 BF-13 P 216 P 216 P 7 7 7 7 7 ML-B-S3067 REG 90 110 NO CRACKS NO LEAKS SEPARATION WITHINS SECONDS	BF-11	٩	101	ïL	Ŀ	٩	Ŀ
BF-13 P 20 P <td>BF-12</td> <td>٩</td> <td>126</td> <td>٩</td> <td>L.</td> <td>٩</td> <td>т</td>	BF-12	٩	126	٩	L.	٩	т
BF-14 P 10 P F P F P F <td>BF-13</td> <td>٩</td> <td>220</td> <td>٩</td> <td>١L</td> <td>ď</td> <td>Ľ</td>	BF-13	٩	220	٩	١L	ď	Ľ
BF-16 F B1 F P 215 P P 215 P P ALL B-17 P P F	BF-14	٩	110	٩	12	٩	a.
BF-17 P 215 P P F F F F ML-B-53067 REG. 90 110 NO CRACKS NO LEAKS SEPARATION WITHIN 5 SECONDS	BF-16	Ŀ	81	ĹĹ	œ.	٩	Ľ
ML-B-53067 REO. 90 110 NO CRACKS NO LEAKS SEPARATION WITHIN 5 SECONDS	BF-17	٩	215	٩	ď	۹.	Ľ
	MIL-B-53067 REQ.	8		1 0	NO CRACKS	NOLEAKS	SEPARATION WITHIN 5 SECONE
	887. XXXX	2.333				1997. 1997. 1997.	84 ° 1992 • 1993

Table 5. Seam Test Results

	ORIGIN STRI	IAL BR	EAKING (Ib/in)	BREA 14 DAM	INNA ST INNA S	TRENGTH ERS/160°F	BREA 42 DAH	KING STR 20 IMMER	IENTH 13/160°F	DEAD LOAD
SAMPLE I.D.	3 PERSON	~	15 PERSON	3 PERSON	_	7, 15 PERSON	3 PERSON	.7	15 PERSON	3, 7, 15
BF-1	٩	266.6	ų.	٩	234.5	Ŀ	م	217.0	٩	٩
BF-2	٩.	364.9	٩	م	309.2	٩	٩.	300.0	a	٩
BF-3	٩.	577.8	٩	٩	328.8	٩.	٩	196.4	۵.	٩
BF-5	٩.	427.4	۵.	٩	402.8	٩	Ľ	74.0	Ľ	٩
BF-6	æ	714.7	٩	٩	689.0	٩	٩	181.0	٩	٩
BF-7	٩.	523.3	٩	٩	459.6	٩	٩	211.5	٩	٩
BF-8	e	357.3	٩	٩	332.9	٩.	٩	182.0	٩	٩
BF-9	۵.	554.7	٩	٩	424.9	٩	٩	393.0	œ	٩
BF-10T	٩	391.2	٩	٩	321.7	٩	Ľ	63.5	Ľ	Ŀ
BF-10L	٩	335.8	٩	Ŀ	136.5	L	Ľ	39.9	Ľ	u
BF-11T	٩	323.2	٩	٩	249.0	u.	u.	67.0	u	u.
BF-11L	٩	312.7	٩	٩	191.7	ii.	u.	28.0	u	Ľ
BF-12T	٩	472.3	٩	٩	281.1	٩.	٤.	66.7	Ŀ	. L
BF-12L	u.	397.4	u.	٩	313.9	٩	Ŀ	76.0	Ľ	u
BF-13T	٩	638.9	٩	٩	349.0	٩	٩	329.5	٩	.
BF-13L	٩	621.9	٩	٩	483.9	٩.	٩	484.0	ď	₽
BF-14T	т.	566.9	u	٩	439.3	٥.	٩	345.5	٩	۵.
BF-14L	۰ د	835.7	م	٩	631.4	٩.	٩	575.9	٩	٩
BF-16	۵.	247.0	u.	Ľ	175.5	U.	Ľ	73.3	ų	Ľ
BF-17	۰. د	570.0	٩.	₽.	534.4	٩	ď	564.7	٩	٩
MIL-8-53067 REQ.	190		300	180		280	80		140	0.1° SLIP

* = Broke in seam.

TANGAN VASSAN RABAR MAANA SESSEN RABARA PERSAN PERSAN PERSAN PERSAN PERSAN PERSAN PERSAN

2225

8

Table 5. Seam Test Results (Continued)

	E O V	KGINAL P (ESION (1	b/in)	PEE 14 DA/H	L ADHE	ESION ERS./160°F	PEEL 42 DA/H ₂ 0	ADHES	ION S/160•F
SAMPLE I.D.	3 PERSON	7,	15 PERSON	3 PERSON		7, 15 PERSON	3 PERSON	7,	15 PERSO
BF-1	٩	15.2	ïد	م	10.3	٩	L	29	u
BF-2	٩	18.3	Ľ.	L	7.4	. LL	. u.	40	. u
BF-3	ď	14.7	Ľ	۱L.	5.4	u.	. LL	2.0	. LL
BF-5	٩.	13.6	j,	Ľ	4.7	. L .	. LL	00	. LL
BF-6	٩	16.6	iد.	Ŀ	7.9	. LL.	. 14.	5.7	. ແ
BF-7	۵.	20.5	ھ	۵.	10.8	٩	. LL.	6.4	
BF-8	٩	20.9	٩	٩	10.9	٩	L	5.9	. LL
BF-9	٩.	20.4	٩	L	7.4	L	. a.	6.7	. u.
BF-10T	٩	18.5	u.	u.	5.6	u.	. 11.	0.0	. ц
BF-10L	٩	30.7	٩	۵.	8.2	L	u.	0.0	. ii
BF-11T	م	23.9	٩	٩	11.4	٩	. u.	0.0	. LL
BF-11L	٩	28.5	م	Ŀ	5.6	L.	. LL	0.0	. LL
BF-12T	٩.	18.1	u.	٩	10.0	٩	. u.	00	. 11
BF-12L	Ъ	25.9	٩	٩	15.0	۵.	. i	0.0	. LL
BF-13T	٩	21.7	4	٩	11.4	٩	. c.	6.7	. 14
BF-13L	٩.	21.1	4	٩	10.1	٩		4.8	. LL
BF-14T	٩	24.6	٩.	٩	12.7	٩	<u>م</u>	8.6	. o .
BF-14L	٩	22.8	٩	م	14.1	٩	م.	8.9	. a
BF-16	u.	6.5	u	u,	3.8	u.	. Li	0.0	. 11
BF-17	٩	16.9	Li.	٥.	15.8	4	٩	13.8	۰.
MIL-B-53067 REQ.	12		28	æ		10	g		œ

SECTION III. RESULTS AND DISCUSSION

As shown in Tables 4 and 5, none of the candidate coated fabrics nor their respective seam structures met all MIL-B-53067 requirements. The most frequently failed coated fabric tests were the *low temperature* (-60°F) crease resistance, and blocking. For reasons described earlier, no data was obtained on coating adhesion for these materials. Regarding the *low temperature crease resistance* requirement at -60°F, it is believed that material qualification at -25°F and -40°F should be determined with a view toward amending MIL-B-53067 to provide for three classes of service. Most Army procurements have historically required -25°F serviceability, and only the Air Force has a need for -60°F serviceability.

The high incident of failures for the *blocking* test is most likely due to the thermoplastic nature of the coating materials provided for this study. Although the coating compositions were not known, it is believed many were thermoplastic, thus explaining their "tackiness" after heat aging.

Among the *seam* tests, failures most frequently occurred in the seam breaking strength and peel adhesion after 42 days immersion in distilled water at 160°F. Both tests are recognized as being somewhat severe, but they are nevertheless considered critical in assessing end item boat performance.

The only materials that passed the above seam tests were BF-14L and BF-17. However, BF-17 had low initial seam peel strength, failed the blocking test, and had marginal weathering resistance in the warp direction (1% below the required 80% retention). BF-14T (and BF-12L) broke significantly above the required 300 pounds but, because the samples broke in the seam, failure was indicated. With the additional exception of *low temperature crease resistance*, BF-14 performed well.

It was noted that BF-5, BF-10L&T, BF-11L&T, BF-12L&T, and BF-16 all exhibited zero peel adhesion after immersion in water for 42 days at 160°F. Adhesion values recorded for each material after 14 days immersion indicated that the long term water exposure test is requisite to assure seam integrity. Each seam material, with the exception of BF-5, also failed the *dead load* test. It was evident that these seams not only failed due to the presence of water, but they were also sensitive to the 200°F temperature. In an earlier, nonpublished study using MIL-C-14505 and MIL-C-17415 coated fabrics, *dead load* tests were also run at 180°F in both dry and humid (86% relative humidity) environments. The use of more than one temperature, plus wet and dry conditions, would have provided more meaningful performance information.

In any case, these results signify that the quality of a supplier's seams is variable and highly dependent upon the nature of coating materials, adhesives, and seaming processes used.

It is also noted that the percent retention of breaking strength after 500 hours exposure in the Weatherometer at 5% elongation was based on original observed breaking strength of the coated

ᡰŎŎĨĊŶŎŎĊĸŎĊŶŎĸĊĸŎ*ĸſĊĸŢĸŢ*ĸŊĸŢĸŢ

fabric. This was regardless of whether the material passed or failed the initial (unaged) test. The breaking strength of the composite structure was essentially contributed by the textile reinforcement. Thus, values greater than 100% are most likely attributable to within-sample variations in the fabric strength or to experiment error.

*؞؞ۦ*ۥٵ؞ؚٵ؞ڲٷ؉ٷ؉ڮڂٷڲڒٷ؉ۅڂڴٷ؇ڟ؆ٷڮۅڲٷٷۻٷڞٷڞٷڴۿڴڞۊڞؾڴؿڲڂڗڂڋڴڂؿڞڋڂٷڲڮڂؿڂڴڗڴؿڴڴڴڴڴڴڴڴ

SECTION IV. CONCLUSIONS

Data generated in this state-of-the-art evaluation of vendor's off-the-shelf coated fabrics for Data generation in use status of equipment indicate that the materials and seam requirements of MIL-B-53067 are realistic and attainable. Performance in some tests was marginal and some materials did poorly in seam peel and/or *low temperature crease resistance*. However, it is believed that with slight modifications in formulations, coating processes, and adhesion techniques, acceptable, conforming end items can be produced. It is also concluded that:
Although this laboratory was unable to obtain *coating adhesion* values, the test should be retained in the specification and vendors should be required to provide data.
Coated fabric tear strength requirements appear to be somewhat low. It is known that tear strength is inversely proportional to coating adhesion strength. Since *coating adhesion* was not obtainable, rationale for adjusting tear strength requirements is unavailable at this time.
Only the Air Force has requirements for -60°F service (stowage in high altitude aircraft). Consideration should be given to categorizing end items for -25°F, -40°F, and -60°F service, as has been the previous history of TROSCOM procurements.
Ponton floats and bridge erection rollers, currently procured as formerly prescribed for the 3-, 7-, and 15-person boats, should also be considered as end items amendable to acquisition in the maner now possible under MIL-B-53067.
Current Army Materiel Command (AMC) thrusts emphasize further extension of the shelf/service life of petroleum, oil and lubricants (POL) and pneumatic coated fabric end items. Concurrent with this philosophy, extending the duration of the accelerated weathering (Weatherometer) test—from 500 to 1500 hours—merits investigation. Results obtained in this study were not deemed sufficiently discriminating. manufacture of pneumatic floatation equipment indicate that the materials and seam requirements of MIL-B-53067 are realistic and attainable. Performance in some tests was marginal and some

DISTRIBUTION FOR REPORT NO. 2470

DEPARTMENT OF DEFENSE

. เข้าสีเข้าช่องกับสีเสียชื่อเข้าที่เข้าข้างกับสีเข้าสีเข้าเสียงกับสีเข้าเสียชื่อสีเข้าสีขางสีเข้าเสียงกับสี่เสีย

- Director, Technical Information
 Defense Advanced Research Projects
 Agency
 1400 Wilson Blvd.
 Arlington, VA 22209
- Director Defense Nuclear Agency ATTN: TITL Washington, DC 20305
- 2 Defense Technical Information Center Cameron Station ATTN: DTIC-FDAC Alexandria, VA 22304-6145

DEPARTMENT OF THE ARMY

- 1 HQDA (DAMA-AOA-M) Washington, DC 20310
- 1 HQDA (DALO-TSM) Washington, DC 20310
- 1 HQDA (DAEN-RDL) Washington, DC 20314
- 1 HQDA (DAEN-MPE-T) Washington, DC 20314

- Commander
 US Army Missile Research & Development Command ATTN: AMSMI-PR Redstone Arsenal, AL 35809
- Director
 Army Materials and Mechanics Research Center
 ATTN: AMXMR-RL Technical Library Watertown, MA 02172-0001

- Commander Chemical Research R&D Center ATTN: SMCCR-SPS (Tech Library) Aberdeen Proving Ground, MD 21005
- 1 Commander US Army Aberdeen Proving Ground ATTN: STEAP-MT-U (GE Branch) Aberdeen Proving Ground, MD 21005
- Director US Army Materiel Systems Analysis Agency ATTN: AMXSY-MP Aberdeen Proving Ground, MD 21005-5071

- 1 Director US Ballistics Research Laboratory ATTN: AMXBR-OD-ST (STINFO) Aberdeen Proving Ground, MD 21005-5066
- Director
 US Army Engineer Waterways Experiment Station
 ATTN: Chief, Library Branch Technical Information Center
 Vicksburg, MS 39180
- Commander US Army Armament Research & Development Command ATTN: SMCAR-TSS Dover, NJ 07801-5001
- Commander US Army Troop Support & Aviation Materiel Readiness Command ATTN: DRSTS-MES (1)
 4300 Goodfellow Blvd. St. Louis, MO 63120
- 2 Director Petrol & Fld Svc Dept US Army Quartermaster School Fort Lee, VA 23801

Distribution-1

1 US Army Tank Automotive Command ATTN: DRSTA-TSI, Warren, MI 48090

ara, ara, ara, "ara," ata, "ata," ata, "ata, "ata, "ata, "ata, "ata, "ata, "ata, "ata, tata," "ata, "ata, ara,

- 1 US Army Laboratory Command ATTN: M. Levy SLCMT-MN Materials Technology Laboratory Watertown, MA 02172-0001
- 1 US Army Laboratory Command ATTN: J. Wells SLCMT-MCZ Materials Technology Laboratory Watertown, MA 02172-0001
- Commander US Army Electronics Research & Development Command ATTN: DELSD-L Fort Monmouth, NJ 07703-5301
- 1 President US Army Aviation Test Board ATTN: STEBG-PO Fort Rucker, AL 36360
- 1 US Army Aviation School Library PO Drawer O Fort Rucker, AL 36360
- HQ 193D Infantry Brigade (Panama) ATTN: AFZU-FE APO Miami 34004
- 2 Special Forces Detachment, Europe ATTN: PBO APO New York 09050
- 2 Engineer Representative USA Research & Standardization Group (Europe)
 Box 65
 FPO 09510
- Commander Rock Island Arsenal ATTN: SARRI-LPL Rock Island, IL 61299-7300

- HQDA ODCSLOG DALO-TSE Room 1E588, Pentagon Washington, DC 20310-0561
- 1 Plastics Technical Evaluation Center ARRADCOM, Bldg 3401 Dover, NJ 07801
- 1 Commandant US Army Engineer School ATZA-CDD Fort Belvoir, VA 22060
- 1 US Army AMCCOM ATTN: Joseph Menke 1032 N. Thornwood Davenport, IA 52804
- 1 Commander Headquarters, 39th Engineer Bn (Cbt) Fort Devens, MA 01433
- President US Army Airborne, Communications & Electronics ATTN: STEBF-ABTD Fort Bragg, NC 28307
- President
 US Army Armor and Engineer Board
 ATTN: ATZK-AE-PD-E
 Fort Knox, KY 40121-5470
- 1 Director ATTN: STSTO-TPP Tobyhanna Army Depot Tobyhanna, PA 18466-5097
- 1 Commander and Director USA FESA ATTN: FESA-TS Fort Belvoir, VA 22060

Distribution-2

- 1 HQ, USAEUR & Seventh Army Deputy Chief of Staff, Engineer ATTN: AEAEN-MT-P APO New York 09403
- Director
 US Army TRADOC
 Systems Analysis Activity
 ATTN: ATAA-SL (Tech Lib)
 White Sands Missile Range, NM 88002

BELVOIR RD&E CENTER

Circulate

*`#:\`#**.\`#.#*****\`#***#**`#***#**`#***#*#*#*#*#*#*#*#

- Commander STRBE-Z Deputy Commander STRBE-ZD Technical Director STRBE-ZT Assoc Tech Dir (E&A) STRBE-ZTE Assoc Tech Dir (R&D) STRBE-ZTR Executive Officer STRBE-ZX Sergeant Major STRBE-ZM Advanced Systems Concept Dir STRBE-H Program Planning Div STRBE-HP Foreign Intelligence Div STRBE-HF Systems and Concepts Div STRBE-HC
- 4 STRBE-V
- 20 STRBE-VU
- 3 Tech Reports Ofc STRBE-BPG
- 3 Security Ofc (for liaison officers) STRBE-S
- 2 Tech Lib STRBE-BT
- 1 Public Affairs Ofc STRBE-I
- 1 Ofc of Chief Counsel STRBE-L

DEPARTMENT OF THE NAVY

- 1 Director Physics Program (421) Office of Naval Research Arlington, VA 22217
- Commander Naval Facilities Engineering Command Department of the Navy ATTN: Code 032-B 062
 200 Stovall Street Alexandria, VA 22332

- 1 US Naval Oceanographic Office Navy Library/NSTL Station Bay St. Louis, MO 39522
- Library (Code L08A) Civil Engineering Laboratory Naval Construction Battalion Center Port Hueneme, CA 93043
- 1 Director Earth Physics Program Code 464 Office of Naval Research Arlington, VA 22217
- Naval Training Equipment Center ATTN: Technical Library Orlando, FL 32813
- 3 Naval Sea Systems Command ATTN: P. Schneider PMS377J1 Wasington, DC 20362-5101
- Naval Air Development Center ATTN: V. S. Agarwala, Code 6062 Warminster, PA 18974
- David W. Taylor Naval Research Center ATTN: A. G. S. Morton Code 2813 Annapolis, MD 21402

DEPARTMENT OF THE AIR FORCE

- 1 HQ USAF/RDPT ATTN: Commander Washington, DC 20330
- 1 HQ USAF/PREEU Chief, Utilities Branch Washington, DC 20330
- HQ Air Force Engineering & Services Ctr Technical Library FL7050 Tyndall AFB, FL 32403

Distribution-3

- 1 US Air Force Warner Robins Air Logistics Center WR-ALC/MMEM Warner-Robins AFB, GA 31098
- Chief, Lubrications Branch Fuels & Lubrications Div ATTN: AFWAL/POSL Wright-Patterson AFB, OH 45433

Distribution-4